



TEST MATERIAL: Indian Mirrors

TEST STANDARD: ASTM E84 Standard Test Method for SURFACE BURNING CHARACTERISTICS OF BUILDING MATERIALS (ANSI 2.5, NFPA 255, UBC 42-1, UL 723)

TEST DATE: March 18, 2002

TEST RESULTS: **FLAME SPREAD INDEX** 20
SMOKE DEVELOPED INDEX 35

According to the standard classification system cited by building codes, this fabric is:

Class 1 or A

Standard Classification System:

<u>Class</u>	<u>Flame Spread Index</u>	<u>Smoke Development Rating</u>
1 or A	0 - 25	450 maximum
2 or B	26 - 75	450 maximum
3 or C	76 - 200	450 maximum

Class A, B and C corresponds to Type I, II and III respectively in other codes such as SBCCI, BOCA and ICBO. They do not preclude a material being otherwise classified by the authority of jurisdiction.

The description of the test procedure and specimen evaluated, as well as the observations and results obtained, contained herein are true and accurate within the limits of sound engineering practice. These test results were obtained from an outside source. A copy of the original document is kept on file at Applied Textiles.